
© International Water Conference® 2024. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.
© International Water Conference® 2023. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

IWC 24 - W03

INDUSTRIAL WATER REUSE

LESSONS LEARNED AND NEW TECHNOLOGIES



© International Water Conference® 2024. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

At a glance ...

IWC 2024 – WSP’s Schedule



© International Water Conference® 2024. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.
[...]
© International Water Conference® 2024. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Workshop Agenda 2023



© International Water Conference® 2024. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.
© International Water Conference® 2023. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

IWC 24 - W03

INDUSTRIAL WATER REUSE

LESSONS LEARNED



© International Water Conference® 2024. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Who: McCain Foods Mehsana
When: 2014
Where: Gujarat, India … a very arid region

Why Water Reuse:
• Severe water scarcity Aquifer was drying up
• A true ZLD site No surface water in the area No where to discharge effluent
• Population Growth Increased Demand for McCain’s Products Plant Expansion

Challenges for Water Reuse:
• Even with water reuse it would be difficult to support the site’s need for clean water.

Target RO Recovery 75% increased to 87% - Every Drop Counts
• Production Required a Reliable Source of Clean Water

Case Study



© International Water Conference® 2024. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

2018 Paper

Abstract:  One food processor rose to the
challenge of water scarcity with a unique
high recovery water reclamation plant. To
meet the needs of production the RO
system was designed with a water recovery
rate of 87%. A few years later the RO was
upgraded to over 93%. Since then,
operators have dealt with a major
wastewater treatment plant upset, issues
with brine management and several other
plant expansions and upgrades. Four years
of operating data and lessons learned are
presented in this paper.



© International Water Conference® 2024. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Who: McCain Foods Mehsana
When: 2015
Where: Gujarat, India … a very arid region

Why Water Reuse:
• Severe water scarcity Aquifer was drying up
• A true ZLD site No surface water in the area No where to discharge effluent
• Population Growth Increased Demand for McCain’s Products Plant Expansion

Challenges for Water Reuse:
• Even with water reuse it would be difficult to support the site’s need for clean water.

Target RO Recovery 75% increased to 87% - Every Drop Counts
• Production Required a Reliable Source of Clean Water

Case Study



© International Water Conference® 2024. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.
© International Water Conference® 2023. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

• Flowrates:

Influent Water Quality (Secondary Clarifier Effluent):
Design
BasisAverageUnitsParameters

30.028.0°CTemperature
0.30.2mg/LResidual Chlorine
10077.0mg/LTOC
5031.7mg/LDOC

100NTUTurbidity
300216mg/LCOD
4027mg/LBOD

300115mg/LTSS
40003485mg/LTDS

10mg/LOrtho-Phosphate

10mg/LTotal Phosphorus
<0.005<0.005mg/LCyanide (as CN)

7.77.7pH unitspH
2.59.2ms/cmConductivity

Design
BasisAverageUnitsParameters

300263mg/LTotal Hardness (as CaCO3)
101338mg/LCarbonate (as CaCO3)

11000.0mg/LBicarbonate
610573mg/LChloride
0.50.5mg/LFluoride
300<0.1mg/LNitrates (as NO3)
10075mg/LSulphate (as SO4)
0.05<0.05mg/LSulphide (as H2S)
5044mg/LCalcium
4037mg/LMagnesium

350300mg/LPotassium
25.019.3mg/LSilica (as SiO2)

<0.02<0.02mg/LAluminum
<0.5<0.5mg/LBarium

Design
BasisAverageUnitsParameters

<0.05<0.05mg/LBoron
<0.04<0.04mg/LCopper
<0.08<0.08mg/LIron

<0.005<0.005mg/LLead
<0.02<0.02mg/LManganese

<0.0005<0.0005mg/LMercury
<0.001<0.001mg/LSelenium
<0.01<0.01mg/LZinc
400387mg/LSodium

<0.05<0.05mg/LStrontium
<0.1<0.1mg/LBromide
2.001.05mg/LOil & Grease
1.00mg/LSoluble Phosphorus
1.00mg/LTKN
1.00mg/LAmmonia-N

RO Permeate
Flow

RO Feed
Flow

Secondary
Clarifier EffluentUnitsParameter

118113501500m3/dFlow with All Trains in Operation

McCain Foods – DESIGN BASIS



© International Water Conference® 2024. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.
© International Water Conference® 2023. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Product Water Quality (Equivalent to Potable)
CommentsUnitsParameter

Performance Requirement< 15TCUColour
Performance Requirement< 0.1NTUTurbidity
Performance Requirement8.2 - 9-pH
Performance Requirement< 5mg/LTotal Hardness (as CaCO3)
Performance Requirement< 250mg/LChlorides (as Cl)
Performance Requirement< 100mg/LTDS
Performance Requirement< 75mg/LCalcium (as Ca)
Performance Requirement< 30mg/LMagnesium (as Mg)
Performance Requirement< 0.05mg/LManganese (as Mn)
Performance Requirement< 500mg/LSulphate (as SO4)
Performance Requirement< 45mg/LNitrate (as NO3)
Performance Requirement< 1.5mg/LFluoride (as F)
Performance Requirement< 15mg/LPotasium (as K)
Performance Requirement0mg/LP Alkalinity (as CaCO3)
Performance Requirement< 100mg/LM Alkalinity (as CaCO3)
Performance Requirement< 100mg/LTotal Alkalinity (as CaCO3)
Performance Requirement< 5mg/LBoron (as B)
Performance Requirement0/100mLE.Coli
Performance Requirement0/100mLTotal Coliform

McCain Foods – DESIGN BASIS



© International Water Conference® 2024. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Water Reuse Technology Selection

McCain Foods – DESIGN BASIS



© International Water Conference® 2024. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.
© International Water Conference® 2023. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.



© International Water Conference® 2024. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Tertiary MF/UF verse MBR
CommentsMBRTertiary MF/UF

Tertiary MF/UF is usually less expensive
because less changes are required.

If WWTP remains the same less training is
required.

Upgrade biological treatment and replace
secondary clarifier

Reuse existing biological treatment and
secondary clarifier with minimal or no

changes
Description

If flow or loading increases MBR can be less
expensive (smaller bioreactor)

MBR with higher MLSS has potential to
handle upsets better than clarifier

Potential for higher MLSS
Higher RAS flow

No changes - if flow and loading remains the
same

Biological
Treatment

Tertiary MF/UF will have lower solids loading
so it will operate at higher flux and require
fewer membranes ... Tertiary MF/UF will

therefor be less expensive

MF/UF does all the work (higher solids
loading)

Clarifier does most of the work
UF/MF polishes secondary effluent

Solids
Separation

Very similar … MF/UF becomes the
bottleneck in both processes.

Severe upsets can damage membranes in
both  (depends more on membrane than

process)

MBR upsets are caused be the same
conditions (low DO, low nutrients, etc.) as

conventional activated sludge process.

Clarifier upsets (filamentous) can foul MF/UF
membranes and impair performance.Upset

Technology Selection



© International Water Conference® 2024. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.
© International Water Conference® 2023. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

UF – 2 x 100%
GAC – 3 x 50%



© International Water Conference® 2024. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.
© International Water Conference® 2023. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

RO – 4 x 33% operating at 87.5% recovery



© International Water Conference® 2024. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.
© International Water Conference® 2023. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

1) During the Start-Up period (1-2 months) the WRP feed water quality was
off-spec (TSS 40-200 mg/L).  The UF handled the upset with no impact to
performance.
2) During the Start-Up period McCain production needed more water for
washing/rinsing equipment than what was available from the WRP.
3) During Start-Up both the 5 micron and 0.5 micron cartridge filters following
the GAC required very frequent changes.  It took much longer than anticipated
to rinse the GAC (and much more water).
4) At Start-Up the GAC removed approx. 40-50% of the TOC.  TOC removal is
10-30% is typical now and RO membrane life was approx. 8-10 years.

Lessons Learned



© International Water Conference® 2024. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.
© International Water Conference® 2023. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

5) The UF membranes are 10+ years old (2014 to present).
6) Controlling organic fouling/biofouling is the biggest challenge for operators.
7) In 2017, a major upset in the WWTP occurred.  Suspended Solids levels
(MLSS) in the feed to the WRP rose to 2000-6000 mg/L for 3-4 weeks.  The
WWTP upset occurred during a severe flood in the region and was caused by a
lack of sludge wasting from the AS process.
 Once sludge wasting resumed and WWTP upset condition passed both the
WWTP and the WRP performance returned to normal without any damage to
the WRP membranes.  However, during the upset the UF membrane system
became a bottleneck for the WRP and significantly reduced the amount of water
provided to McCain’s Production Plant.  For more info see IWC-18-09.

Lessons Learned



© International Water Conference® 2024. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Who: McCain Foods Mehsana
When: Two Projects … 1st start-up in 2016 … 2nd start-up in 2019
Where: Gujarat, India … a very arid region

Why Brine Concentration:
• Over time the raw wastewater TDS levels have decreased
• Increased demand for McCain’s products Another plant expansion
• Severe water scarcity Every Drop Counts

Challenges for Water Reuse:
• Production Required a Reliable Source of Clean Water
• Equipment must operate and always perform adequately … even during upsets

Case Study – Brine Concentration



© International Water Conference® 2024. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Brine Concentration Technology Selection



© International Water Conference® 2024. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.
© International Water Conference® 2023. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.



© International Water Conference® 2024. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

HERO vs. CCRO
CommentsLime Softening + CCROHERO (IX + high pH RO)

-

High Recovery RO operates in semi batch
mode - continuous feed and permeate
flowrate with batch RO reject cycling

between concentration mode and purge
mode. Includes lime softening clarifier.

High Efficiency RO system operates at very
high recovery.  Includes Ion Exchange

softening WAC followed by RO operating at a
high pH

Description

Both processes have key advantages
over conventional RO

HERO very effective for high silica
CCRO is very attractive if feed water quality

is unknown or may change in future

Large TDS swinges in feed:
- reduce scaling - salts redissolve when TDS

drops at beginning of cycle
- reduce biological activity - biological cells

don't like rapid TDS changes
- adjustable recovery (cycle duration) offers

ability to “tune” CCRO for varying feed
conditions

Operating at high pH:
- minimizes silica scaling - silica is very

soluble at high pH
- minimizes biological fouling - biological cells

don't like high pH

Key
Advantages

HERO less competitive when TDS and
hardness is high.

CCRO less completive for primary RO.

CCRO is a single stage system with fewer
membranes in each housing so they are
larger and more expensive systems than

conventional RO

Ion Exchange can be very expensive when
TDS and Hardness levels are very high

Key
Disadvantage

Technology Selection



© International Water Conference® 2024. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.
© International Water Conference® 2023. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Scavenger RO 1x100% (50% Recovery) Multiple Effect Evaporator 1x100%

2016 Projects



© International Water Conference® 2024. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.
© International Water Conference® 2023. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

CCRO 1x100% (60% Recovery)

2019 Project



© International Water Conference® 2024. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.
© International Water Conference® 2023. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

1) Evaporators & Crystallizers are very expensive systems and the solution with
the lowest capital cost may not always be as robust or reliable.
2) Local vendors can provide superior service during start-up and
commissioning.  Vendors that provide service remotely (from a different
country) can require multiple visits and this can cause delays.
3) There are many technologies to concentrate brine.  Process designers must
understand the differences and be unbiased to select the most appropriate
technology for each application.
4) Combining separate technologies in one flowsheet may require separate
contracts with different vendors … especially if the vendors provide competing
technologies.

Lessons Learned



© International Water Conference® 2024. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Workshop Agenda 2023



© International Water Conference® 2024. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

Lesson Learned … 2017 Major Upset



© International Water Conference® 2024. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

2017 Major Upset



© International Water Conference® 2024. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

2017 Major Upset



© International Water Conference® 2024. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

2017 Major Upset



© International Water Conference® 2024. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.

2017 Major Upset



© International Water Conference® 2024. No part of this content may be reproduced in whole or in part in any manner without the permission of the copyright owner.